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DESCRIPTION AND OPERATION (Continued)
Part
ltem Number 1 Description
205 | 7D040 Seal—Low/Interm Servo
Piston Cover
206 | 7D022 Piston—Low/Interm Band
Servo
207 | 7D025 Seal—Low/Interm Band
Servo Piston
208 | 7G180 Retainer and Spring
Assy—Low/Interm Servo
208 | 7D180 Rod—Low/Interm Servo
Piston (Sel Fit)
210 | 7D028 Spring—Low/interm Servo
Piston
211 | N804185-86 Ring—11mm Ret Type Rb
Ext {2-Att L./i Servo Piston)
212 | 7G085 Seal Assy—PR Lube
Transfer Tube
213 | N605882-82 Bolt—{3-Att O/D Servo
Cover to Case)
214 | 7D0O27 Cover—Q/D Band Servo
215 | 7D024 Seal—0.D Servo Cover
216 | 7G280 Retainer—O/D Servo Piston
217 | 7F200 Piston and Seal Assy—O/D
Servo
218 | 7G279 Retainer and Cushion Spring
Assy—O/D Servo
219 | 7F208 Rod—0/D Servo Piston
(Sel. Fit)
220 | 7F201 Spring—O /D Servo Return
221 | 87413-8 Ring—Ret. ExtBod O/D
Servo (2 Used on O/D Servo
Rod)
222 7G100 Pin—Shaft Retainer (Used
as Park Pawl Shafi Return
Pin)
223 | 7D0O7H Shaft—Park Paw!
224 | TA441 Pawl—Parking Brake
225 | 7DO70 Spring—Park Pawl Return
226 | N804647-S Screw—M 12 X 1.75mm Set
Hd. Scket. (Rev. Cl. Assy
, Locator Bit.)
227 NB20015-8 Nut—M12 X 1.75 Hex (Rev.
Cl. Assy Locator Boit)
228 | 7A232 Rod Assy—Park Pawl
Actuating
229 | 7G101 Abutment—Park Pawl
Actuating
230 | N605787-852 Bolt—M8-1.25 X 25 Hex Flg.
Hd. (2-Att. Abutment Assy to
Case)
231 | 7G084 Tube—Rear Lube Oil
Transfer
232 | 7G086 Tube—Differential Lube
233 | 7G087 Tube—Servo Apply Oil
Transfer
234 | 7G08B8 Tube—Servo Rel. Oil
Transfer
235 | 7G199 Tube—FRev. Cl. Apply Oil
Transfer
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236 | 7G358 Brki. Assy—Tube
Support—Gov. Feed

237 | 7G353 Brkt. Assy—Tube
Support—Rev. Cluich

238 | 7G358 Brki. Assy—Tube Support
Main

239 | 7TA469 Seal—{Used on Oil Filter)

240 | TAD98 Filter Assy—Oil

241 | 7A191 Gasket—0Oil Pan

242 | 7TA194 Pan Oil

243 | NB0O5S03-S2 Bolt—M8-1/25 X 14 Hex
Flg. Hd. (17-Att il Panto
Case)

244 | N802847-8 Plug—13.9mm Cup

245 | 373907-82 Nut—1/4 Spring (Retain L.D.
Tag)

248 NB05771-52 Bolt—M6 X 1.0 X 14 Hex
Flg. Hd. (Att Solenoid Assy
to Viv. Body}

247 | NB05892-82 Bolt—{3-Att L/l Servo Cover
to Case)

248 | 7986 Cover—Conv. Hsg. Lower

249 | NBO5771-8 Bolt—{Att. Conv. Hsg. Cur.
to Case)

250 | 7G123 Bushing—Dir/interm. Clutch
Cylinder

251 7F288 Spring—3-4 Shift
Accum-inner

252 | NB605890-82 Bolt—M6—1.0 X 14 Hex
Flig. Htd. (Att Filter Tube to
Case)

253 | N803727-8 Bolt—M6-—1.0X 28 (2
Att—Oil Pump Assy to Main
Control)

254 | N80551-8101 Stud—mM8—1.25—1.256 X
7.96 Hex Hd. Shoulder

255 | 7E085 Spring Fwd Clutch Wave
{3.8L only}

256 | 7L027 Ceramic Magnet Case

257 | 7G358 Spring 1-2 Shift Accum
Center (3.8L only)

288 | 7TH1560 Wheel-Driven Sprocket
Speed Sensor

259 | 7H162 Screen—Case Intermediate
Circuit

260 | 7H1i41 Sensor—Oil Temperature

261 | 7G151 Retainer—L /I Servo Return
Spring

262 | N805862-S100 Seal—14.0X 1.78 O-Ring (2
Req'd)

263 | N805863-S Seal—25.12 X 1.78 O-Ring

264 | N805864-S Seal—12.42 ¥ 1.78 O-Ring

265 | N806238 Ret—Clip Trans Cooler Tube

266 N80262-S101 Bolt—M86—1.0 X 20 Hex Fig
Hd (ATT 7M 101 To Chain
Cover)

287 N806944-81036 | Stud—M1i0—1.6 X80.5
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